LGR 2800i

(Models: F410, F410-BE, F410-BUR, F410-GRN, F410-PR, F410-SM, F410-SP)

Part Description Part # Uom Qty
BLOWER ASSY - MOTORIZED IMPELLER 115V 200W 2775 RPM 02-01612 Each 1
CABLE ASSY - JACKETED RJ45 7FT 02-01613 Each 1
POWER CORD ASSY - 14/3 SJT 5-15P/IEC 25FT 02-01614 Each 1
BATTERY - ALKALINE, AA 02-01620 Each 2
CABLE TIE - 4 NYLON 03-00012 Each 8
WASHER - 3/16 RIVET .19 ID X .47 OD X .05 ZP 03-00013 Each 3
WASHER - 1/4 SAE .281 ID X .625 OD X .06 ZP 03-00018 Each 28
RIVET - 3/16 X 1/2 AL/AL BLK ANOD 03-00030 Each 3
RIVET - 3/16 X 5/8 STL/STL ZP 03-00039 Each 2
SCREW - 1/4-20 X 3/8 HWH NYLOC ZP 03-00105 Each 1
NUT - 5/8-11 UNC THIN ZP 03-00113 Each 2
WASHER - 5/8 AN .63 ID X 1.187 OD X .06 SS 03-00114 Each 2
GASKET - 1/2 X 1/2 POLYURETHANE PSA 03-00121 Foot 1.25
FOOT - ROUND 3/16 ID X 1.25 OD X 5/8 RUBBER BLK 03-00131 Each 2
GROMMET- .75 ID X 1.375 OD RUBBER 03-00179 Each 1
GASKET - .375 X .125 CLOSED CELL NEOPRENE / VINYL / NITRILE PSA 03-00201 Foot 16.08
SCREW - 1/4 -20 X 1/2 SER HWH NYLOC ZP 03-00209 Each 10
CLAMP - 3/8 ID HOSE GRN 03-00471 Each 1
WASHER - 3/8 USS .43 ID X 1.00 OD X .08 ZP 03-00506 Each 3
PUSH MOUNT - NYLON TIE 03-00771 Each 1
BOLT - SHOULDER 5/16-18 X 3/8 X 1.25 03-01336 Each 3
SCREW - M4 X 6MM PHP ZP 03-01467 Each 4
SCREW - 1/4-20 X 1.25 SER HWH ZP 03-01479 Each 20
GASKET - 1 X 1/2 POLYURETHANE PSA 03-01483 Foot 1.38
GASKET - .62 X .38 W/ RIBS EPDM PSA 03-01485 Foot 1.38
SCREW - #6 X 1/2 AB PHP ZP 03-01492 Each 4
GASKET -.375 X .187 EDPM PSA 03-01493 Inch 272
SCREW - 10-32 X .500 PHP ZP 03-01607 Each 5
SCREW - #10 X .625 PHP ZP 03-01608 Each 26
SCREW - #8-32 X .375 PHP ZP 03-01616 Each 2
GASKET -2 X .125 EPDM PSA 03-01617 Foot 5.04
DUCT RING - 12 DIA POLYCARBONATE BLK 04-00042 Each 1
LABEL - CAUTION Y/B DEHUS 07-01432 Each 1
LABEL - AHAM DEHUS 07-01517 Each 1

Page 1 of 13




Part Description Part # Uom Qty
LABEL - PRODUCT 07-01671 Each 1
LABEL - WARNING DEHUS 07-01672 Each 1
MANUAL - OWNERS 07-01674 Each 1
FITTING - QUICK DISCONNECT BODY 1/4 BARB 08-00302 Each 1
FITTING - QUICK DISCONNECT INSERT 3/8 BARB 08-00303 Each 1
INSULATION - CORK TAPE 2 X .13 08-00784 Foot 3.67
INSULATION - PIPE .375 ID X .375 WALL VINYL NITRILE 08-00785 Foot 0.25
SENSOR CABLE ASSY - MICRO CONTROLLER TEMP DEFROST 08-01721 Each 2
BASE - POLYETHYLENE FLINT GRAY 08-01722-09S | Each 1
BACK PANEL - POLYETHYLENE FISHER BLU 08-01723S Each 1
FRONT PANEL - POLYETHYLENE FISHER BLU 08-01724S Each 1
SIDE PANEL - LEFT POLYETHYLENE FISHER BLU 08-01725S Each 1
PANEL SIDE RIGHT ASSY - POLYETHYLENE FISHER BLU 08-01726 Each 1
HEAT EXCHANGER - 16.50 X 16.00 X 16.00 X .11 POLYPROPYLENE 08-01727 Each 1
COIL - EVAP 08-01728 Each 1
COIL - COND 08-01797 Each 1
COMPRESSOR - ROTARY 115V LG 8600 R410A 08-01730 Each 1
PUMP ASSY - CENTRIFUGAL 115V 08-01731 Each 1
REFRIGERATION LINES 08-01732 Each 1
CHASSIS - BASE GALV STL 08-01733 Each 1
AXLE ASSEMBLY - STUB 5/8 OD X 2.45 ZP STL 08-01735 Each 2
FAN SHROUD - MOTORIZED IMPELLER ABS BLK 08-01736 Each 1
COVER PLATE - CHASSIS 08-01739 Each 1
BRACKET - MOTORIZED IMPELLER GALV STL 08-01740 Each 1
INSULATOR - ABS BLK 08-01741 Each 2
BRACKET - PUMP GALV STL 08-01746 Each 1
OVERLOAD - COMPRESSOR 115V LG 8600-R410A 08-01748 Each 1
COVER - COMPRESSOR TERMINAL - 115V LG 8600-R410A 08-01749 Each 1
GASKET - COMPRESSOR TERMINAL 115V LG 8600-R410A 08-01750 Each 1
NUT - COMPRESSOR TERMINAL COVER 115V LG 8600 R410A 08-01751 Each 1
WASHER - COMPRESSOR TERMINAL 115V LG 8600-R410A 08-01752 Each 1
VIBRATION MOUNT - COMPRESSOR 115V LG 8600-R410A 08-01753 Each 3
CONTROL PANEL ASSY - MEMBRANE TOUCH PAD CONTROL 2 SP 115/230V 08-01761S Each 1
ELECTRICAL BOX ASSY 08-01762 Each 1
WHEEL - 12 X 2 X 5/8 BORE GRY (Includes DUST CAP, 13-01549) 13-00053 Each 2
TUBING - 3/8 X 5/8 OD BRAIDED PVC 13-00083 Foot 2.67
DUST CAP - 12 OD WHEEL NYLON BLK Included w/13-00053 13-01549 Each 2
TUBE - 1/4 ID X 3/8 OD VINYL 15-00195 Foot 40
TUBE - 1/2 ID X 3/4 OD VINYL 15-01463 Foot 1

Page 2 of 13




LGR 2800i Pictorial Drawing

X 00018

e ]

0301479

20 (300018

L—aronars

400 0300018

AX (301477

ool

Page 3 of 13



03-00012

CABLE TIE BLOWER CORD

TO BLOWER MO UNTING BRACKET
2PL

BASE ASSEMBLY

WIRING FROM BLOWER

Page 4 of 13




02-01817
IMSTALL 2 STRIPS 14,57 LONG TO
EVAPORATOR END CAP

4X 03-01608

PULL 05-01844 [MSULATION
UP TO THE THERMOWELL

03-01617
INSTALL UMNDER SIDE OF DR
AREA, COVER VENT HOLE (27X 27}

12
PUSH POAM INTO CAVITY IN
BOTTOM PLASTIC AND DIF TIE

Page 5 of 13




Page 6 of 13



oz-00121
(s

03-01473
=z

INSIDE VIEW

BACK PANEL ASSEMBLY

————— 07014672

T oroisi7

Page 7 of 13




03-01473

GASKET WRAFS UNDER
SIDE PAMEL ON BOTH
SIDES (1825

[=>

LEFT SIDE PANEL ASSEMBLY
INSIDE VIEW

03-01473
(1875

03-01473

GASKET WRAPS UNDER
SIDE PANEL ON BOTH
SIDES 1875

o

RIGHT SIDE PANEL ASSEMBLY
INSIDE VIEW

01493
18259

Page 8 of 13




Q3-000132

DP TIE SEHZFORS. RI4S AND
BATTERY CABLES

03-00012
CABLE TIE SENSOR TO FAN SHROUD
LEAVEIS SEHSOR HAHNGRIC 31 FRONT

OF SHROUD OPEHING COHLY ENOUGH

TO EXPOSE TO AR FLOW, FAMN SHREOUD

HOT SHOWM

2% 03-01414
AX 33-000 18—

AX 03-DO20F
X 03-00114
2X 0300113

2% 13-01549
=

2X 1300053

o2-01413

3K 08-01753

2X O3-0003%

3X 03-01336
o>

X 0801721

W-D'WSO—\

08-007ES

03-01443

PUSH 3 IM IHNTO HOLE i
BASE AND TP TIE

COMPRESSOR GROUMDING
LOCATION

oE-QTIV

08-01731 X 03014807

2X 08-017358
IHETALL TO INSIDE OF CHAZSIS

1300083

= 2X 03-00137
BISTALL T BISIDFE OF CHATTIS

e

Page 9 of 13




03-01485
a5

\—m-o1 423

s

Page 10 of 13




13-00083

5 15-01463 03-00012
CABLE TE PUMP CORD TO
BOTIOM CORNER OF
0801745 ELECTRICAL BOX
03-00012
CABLE TIE SENSOR
TO CONDENSER LINE

2
03-0017%

2X 03-00027

\t}a—{mm

CABLE TIE COMPRESSOR CORD TO
gg;TOM CORNER OF ELECTRICAL

Page 11 of 13




Page 12 of 13



MEMERANE TOUCHPAD

COMPREZICR

OVERLDAD
e PROTECTOR

WHT 8LE

BLOWER AZZY

GRNYEL

CABLEAZIY - RJ45

T
EENIOR PCBA [ ]

PCBA - LOW VOLTAG!

WIRELER MODULE

0501720 CONTROL
PAMEL AZZY

DEFRDET SENIOR
INSTALLED INTO

SENSOR CABLE ASSY COIL THERMOWELL

NOT USED—y,

GRN

= BAT

1 GRD

FANLLILO =

55 mF
CAP
=

WHT|

196 OHM
[

SPEED
CONTROL

INPUT LOAD

FANLLIH — |

HGE LU &3

FAN CAP LILY —

PUMP UL —

L =

COMPLLICH—

i GROUND
= D

LIE

GROUND
HNEUTRAL

NI =

comPMZ—— | )

PUMP H/L2 =t

FAMN /L2 =
HEB N2

PCEA - HIGH VOLTAGE

BLE

RECEPTACLE

GROUND
D

BATTERY HOLDER

+

RED

08-01762 HIGH VOLTAGE ELECTRICAL BOX ASSY

Page 13 of 13



	F410

